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Test Report Attachment

FCCID SWX-UT7LITE
ISED ID 6545A-U7LITE
Equipment Under Test U7-Lite

Test Report Serial Number | TR9646_01

Date of Tests 22 — 23 July 2024
Report Issue Date 27 December 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-3

1.1 ax Mode
1.1.1 Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5745.000 24.0 20.000000 | PASS
RF output power 5745.000 24.0 20.000000 | PASS
Power Spectral Density 5745.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5745.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5745.000 24.0 20.000000 | PASS
Tx Spurious Emission 5745.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 20.000000 | PASS
Power Spectral Density 5775.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 20.000000 | PASS
Tx Spurious Emission 5775.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5825.000 24.0 20.000000 | PASS
Power Spectral Density 5825.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 24.0 20.000000 | PASS
Tx Spurious Emission 5825.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5755.000 24.0 40.000000 | PASS
Power Spectral Density 5755.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5755.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5755.000 24.0 40.000000 | PASS
Tx Spurious Emission 5755.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 40.000000 | PASS
Power Spectral Density 5775.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 40.000000 | PASS
Tx Spurious Emission 5775.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5795.000 24.0 40.000000 | PASS
Power Spectral Density 5795.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5795.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5795.000 24.0 40.000000 | PASS
Tx Spurious Emission 5795.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 80.000000 | PASS
Power Spectral Density 5775.000 24.0 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 80.000000 | PASS
Tx Spurious Emission 5775.000 24.0 80.000000 | PASS
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427 West 12800 South, Draper, UT 84020
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Emission Bandwidth 26 dB (5745 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 22.100000 5733.750000 5755.850000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 11.8 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Spectrum I @
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30 dB SWT 28.5 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dBm
-10 dem / P SV
-20 dem V.\
-30 dBm / \\H
-40 dBm \,\F\
J@ﬁ%—r@’ﬁu LA oy
-60 dem
-70 dBm
-80 dem
CF 5.745 GHz 400 pts Span 40.0 MHz
v —
il GIRNRNERD wa
Date: 19.DEC.2024 0c235321
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
RF output power (5745 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5745.000000 24.2 30.0 24.2 99.704 | PASS
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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427 West 12800 South, Draper, UT 84020
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Power Spectral Density (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5745.000000 5744.405941 | 10.298 30.0 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Density
40 1
30
D% 1
- 20T
£ 1
©
3 10T
— =+
b
5736 5740 5745 5755
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel 2 F=D
Measurement
Setting Instrument Value Target Value
Start Freguency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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Minimum Emission Bandwidth 6 dB (5745 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 13.900000 0.500000 5737.475000 5751.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 12.0 | PASS
6 dB Banchvicth
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Freauency in MHz
Bandwidth
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Spectrum I IIAH

Ref Level 10.00 dBm @ RBW 100 kHz

Att 30dE  SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

i [ Y Y A I

{JW\N LNl god VI WL\R’J MWW’X

-20 dBm:

-30 dBm

-40 dem /’/l \\V\'
-50 dBm ”")jf w\\l‘ A
VR

v ‘\w\ﬂ

-60 dem

-70 dBm

-80 dBm

CF 5.745 GHz 800 pts Span 40.0 MHz
)il ] GIRNRNERD wa
Date: 19.DEC.2024 00:36:18
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 uUs AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5745 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 19.250000 5735.375000 5754.625000
DUT Frequency Result
(MHz)
5745.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 % Benchwictth
20T
ol /\JVW\/\/\,\’NA
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572h 5730 5736 5740 5745 5755 5760 h765
Freauency in MHz
Bandwidth
Spectrum | @
Ref Level 10.00 dBm @ RBW 500 kHz
Att 30de  SWT 11.3ps ® VBW 2 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dBm
e
-10 dBm / \
-20 dBm
-30 dBm \
-40 dem
Y e doy
-60 dem
-70 dBm
-80 dem
CF 5.745 GHz 160 pts Span 40.0 MHz
1 ] T
Date: 19.DEC.2024 00:36:27
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5745.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5638.750000 -39.7 12.7 -27.0
5636.250000 -39.9 12.9 -27.0
5647.250000 -40.0 13.0 -27.0
5635.750000 -40.2 13.2 -27.0
5630.250000 -40.2 13.2 -27.0
5630.750000 -40.3 13.3 -27.0
5640.750000 -40.4 13.4 -27.0
5636.750000 -40.6 13.6 -27.0
5647.750000 -40.6 13.6 -27.0
5637.250000 -40.7 13.7 -27.0
5571.250000 -40.7 13.7 -27.0
5604.250000 -40.7 13.7 -27.0
5639.250000 -40.8 13.8 -27.0
5640.250000 -40.8 13.8 -27.0
5639.750000 -40.9 13.9 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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427 West 12800 South, Draper, UT 84020

Spurious

Levelin dBm

Lirrit

h.75

b8

Frequency in GHz

Threshdd X

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 1260 ~1260
Sweeptime 85.781 us AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Criticdl

h.85

Fnal Critical

Surn Lewvd

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 21.600000 - 5764.150000 5785.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 11.6 | PASS
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427 West 12800 South, Draper, UT 84020

1571
1071

Levelin dBm

26 o Banchwickh

5755

Bandwidth

Att

5760

b765

Spectrum |

5770

5775 5780 5785 5740 5795

Freauency in MHz

Ref Level 10.00 dBm

SGL Count 200/200

@ RBW 200 kHz
30de  SWT 28.5ps @ VBW 1MHz Mode Auto FFT

@ 1Pk Max

0 dBm

-10 dBm:

-20 dBm:

-30 dBm:

-40 dBm

P AR

-60 dBm

-70 dBm

-80 dBm

CF 5.775 GHz

400 pts Span 40.0 MHz

)

] anm e

Date: 19.DEC.2024

00:37:09

Power Spectral Density (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5774.405941 | 10.146 30.0 | PASS

Ports
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427 West 12800 South, Draper, UT 84020
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Port State
1 | used
2 | used

Fomwver Spectral Densiy

a0 1

30 |
20l
10 ] e
g =\
5765 : 5?=?‘0 : 5?;‘5 : 5?=SD : 57‘:85
Freauencv in MHz

Levelin dBm

Connector 1 Connectar 2 Surm Level Lirrit L 2 FsD

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 18.800000 0.500000 5765.525000 5784.325000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 9.2 | PASS
6 dB Banchvicth
15T
! MWW%
D 4
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o
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£
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4
5755 5760 5765 5770 5775 5780 5785 5790 5795

Freauency in MHz
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Bandwidth

427 West 12800 South, Draper, UT 84020

Spectrum I mAz
Ref Level 10.00 dBm @ RBW 100 kHz
Att 30dB SWT 56.8 ps @ VBW 300kHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
-10 dBm

pefoan | foy oy
N P LRy

-20 dBm:

-30 dBm /\/\/J{ \M
-40 dBm

-50 dBrm

bl WMNM
-60 dBm:
-70 dBm:
-80 dBm
CF 5.775 GHz 800 pts Span 40.0 MHz
- 5
Jj GERRRRERD W

Date: 19.DEC.2024 00:38:03

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 19.250000 5765.375000 5784.625000
DUT Frequency Result
(MHz)
5775.000000 | PASS

TR9646_U7-Lite_ FCC_15.407_UNII-3_Annex

PROPRIETARY

Page 13 of 47



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 %Ben chicth
207
0l /\/’V”_M’M/\m

Levelin dBm

5760

b765

5770 5775 5780 5785 5740 5795

5756
Freauency in MHz
Bandwidth
Spectrum | @
Ref Level 10.00 dBm @ RBW 500 kHz
Att 30de  SWT 11.3ps ® VBW 2 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
e _,\,/-'\/\,\,_\
W
-10 dBm / W\/\/\/\\\
-20 dBm
-30 dBm / \\
-40 dem —_\// \,\
50 dBm g
-60 dem
-70 dBm
-80 dem
CF 5.775 GHz 160 pts Span 40.0 MHz
)il ) Illilllll [
Date: 19.DEC.2024 00:38:11
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5571.750000 -39.3 12.3 -27.0
5572.250000 -39.5 125 -27.0
5602.250000 -39.8 12.8 -27.0
5602.750000 -39.9 12.9 -27.0
5575.250000 -40.0 13.0 -27.0
5574.750000 -40.1 13.1 -27.0
5583.250000 -40.1 13.1 -27.0
5647.750000 -40.2 13.2 -27.0
5582.750000 -40.3 13.3 -27.0
5578.250000 -40.4 13.4 -27.0
5934.250000 -40.5 135 -27.0
5647.250000 -40.5 135 -27.0
5586.750000 -40.5 135 -27.0
5577.750000 -40.5 13.5 -27.0
5603.750000 -40.6 13.6 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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Levelin dBm

Spurious

5.65

b7 h.75

b8 h.85

5.9

5.95 B

6.05

6.1

547 65
Freauency in GHz
Limit e Threshdld X Critical X Fnal Critical Sum Lewvel
Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 21.400000 5814.350000 5835.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 9.5 | PASS
26 o Banchwickh
151
101
U =+
S
& 1
o
£ -0
E
3 204
] 2100w |
b505 8810 5815 5520 h825 5830 5835 5540 5845
Freauency in MHz
Bandwidth
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Spectrum I mAz

Ref Level 10.00 dBm @ RBW 200 kHz

Att 30de  SWT 28.5ps @ VBW 1MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dem

-10 dBm:

-20 dBm:

-30 dem / \
. ) 4

| FOARI 7 NS BTy
-60 dBm:
70 dBm
-80 dBm
CF 5.825 GHz 400 pts Span 40.0 MHz
)il ] lllilllll ("]
Dat 19.DEC.2024 00:38:55

Power Spectral Density (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5825.000000 5825.594059 7.867 30.0 | PASS
Ports
Port State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020
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Fomwver Spectral Densiy

mT
30

201
10+

s

h815

Levelin dBm

\

5335

h82h 5830

Frequency in MHz

hazd

FsD

Connectar 1 Connector 2 Sum Level Lirrit L 2

Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 15.250000 0.500000 5816.125000 5831.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 9.3 | PASS
6 dB Banchvicth
151
! N\\}UMMMLAH\\J
S
o
o
£
g
4
b505 8810 5815 5520 h825 5830 5835 5540 5845
Freauency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum I

(=

Ref Level 10.00 dBm

SGL Count 200/200

@ RBW 100 kHz

Att 30de SWT 56.8 ps @ VBW 300kHz Mode Auto FFT

@ 1Pk Max

0 dem

-10 dBm:

-20 dBm:

b Tl

g ”MWM

-30 dBm

-40 dBm:
/v
-50 dBm ""ﬂ

-60 dem

-70 dBm

-80 dBm

CF 5.825 GHz

800 pts

)

Date: 19.DEC.2024 00:39:52

Span 40.0 MHz
A

Occupied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 19.250000 5815.375000 5834.625000
DUT Frequency Result
(MHz)
5825.000000 | PASS
99 %% Banchwictth

a0

10+

Levelin dBm

me\/w\

h805

5510

h82h 5830 5835 5840 5845

Frequency in MHz

h815 h§20
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Bandwidth
Spectrum I @
Ref Level 10.00 dBm @ RBW 500 kHz
Att 30 dB SWT 11.3ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
[\“W’\—/wrf\/\ _—
-10 dBm / \
-20 dBem
-30 dem J/ \
-40 dem \
-60 dem:
-70 dBm
-80 dBm
CF 5.825 GHz 160 pts Span 40.0 MHz
L ] GHRNNRRND wa
Dat 1 4 00:40:C
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5825.000000 | PASS

Final measurements
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427 West 12800 South, Draper, UT 84020

Frequency
(MHz)

Limit
(dBm)

Margin
(dB)

Result

Level Pre level
Measurement (dBm)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5631.250000 -40.4 134 -27.0
5631.750000 -40.8 13.8 -27.0
5627.250000 -40.9 13.9 -27.0
5937.250000 -41.2 14.2 -27.0
5936.750000 -41.2 14.2 -27.0
5626.750000 -41.3 14.3 -27.0
5630.750000 -41.3 14.3 -27.0
5642.750000 -41.4 14.4 -27.0
5627.750000 -41.4 14.4 -27.0
5624.750000 -41.5 14.5 -27.0
5643.250000 -41.5 14.5 -27.0
5628.750000 -41.5 14.5 -27.0
5628.250000 -41.5 14.5 -27.0
5936.250000 -41.7 14.7 -27.0
5593.750000 -41.7 14.7 -27.0

Measurement Settings

Start Frequenc
(MHz)

y

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

Levelin dBm

Spurious

X

575 b8

Criticdl

h.85

Freauency in GHz

X

Fnal Critical

Surm Level
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&/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5755 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 42.476548 - 5733.536585 5776.013133
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 11.5 | PASS
26 cB Banchwickh
151
10+
|:| 4

Levelin dBm
=

=20 1
an+ 42.477 MHz
5715 5720 5730 5740 5750 5760 5770 5780 5790 5795

Frequency in MHz

Bandwidth
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w UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I mAz

Ref Level 10.00 dBm @ RBW 300 kHz

Att 30de  SWT 31.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dem

-10 dBm:

-20 dBm:

-30 dBm: (-/ \
-40 dBm / \\\
Pl n,..

/. SO | VA\

-

-60 dem

70 dem

-80 dem

CF 5.755 GHz 533 pts Span 80.0 MHz
)i J QD %

Date: 19.DEC.2024 00:40:586

Power Spectral Density (5755 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5755.000000 5754.125000 7.515 30.0 | PASS
Ports
| Port | State |
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

Fomwver Spectral Densiy

Levelin dBm

5760 5765 5770 5775

B35 5740 B745 57R0 57ER
Frequency in MHz

Lirrit L 2 FsD

Connector 1 Connectar 2 Sum Level

Minimum Emission Bandwidth 6 dB (5755 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 38.250000 0.500000 5735.825000 5774.075000
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 7.3 | PASS
6 dB Banchvicth
10

Levelin dBm

5715 5720 5730 5740 5750 5760 5770 5780 5790 57495

Frequency in MHz
Bandwidth
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum I

(=

Ref Level 10.00 dBm

SGL Count 200/200

@ RBW 100 kHz

Att 30de  SWT 94.7 ps @ VBW 300kHz Mode Auto FFT

@ 1Pk Max

0 dem

-10 dBm:

-20 dBm:

Lo

-30 dBm A}\f
-40 dBm

50 :Bm '1 ’ jv

-60 dem

-70 dBm

-80 dBm

CF 5.755 GHz

1600 pts

)

Date: 19.DEC.2024 00:41

54

Span 80.0 MHz
A

Occupied Channel Bandwidth 99% (5755 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 38.500000 5735.750000 5774.250000
DUT Frequency Result
(MHz)
5755.000000 | PASS
99 %% Banchviclth
20T
ol NM/\/’W
£
m
©
£
e
(]
-
5715 5720 5730 5740 5760 5760 5770 5780 5790 5795
Freauency in MHz
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W/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
Spectrum I @
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30 dB SWT 11.4 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
-10 dBm / ¥
-20 dBem \
-30 dem // \
-40 dem
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 5.755 GHz 160 pts Span 80.0 MHz
L ] GHRNNRRND wa
Date: 1 03
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5755 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5755.000000 | PASS

Final measurements
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& UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5639.250000 -35.0 8.0 -27.0
6047.250000 -35.0 8.0 -27.0
5599.250000 -35.3 8.3 -27.0
5550.750000 -35.3 8.3 -27.0
5551.250000 -35.4 8.4 -27.0
5639.750000 -35.4 8.4 -27.0
6047.750000 -35.4 8.4 -27.0
5598.750000 -35.4 8.4 -27.0
5945.250000 -35.5 8.5 -27.0
6088.250000 -35.5 8.5 -27.0
5613.750000 -35.6 8.6 -27.0
5613.250000 -35.6 8.6 -27.0
6087.750000 -35.6 8.6 -27.0
5583.750000 -35.7 8.7 -27.0
5638.750000 -35.7 8.7 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2

Spurious

Levelin dBm

575

5.5R 5.6 B.65 57 5.8
Freauency in GHz
Lirrit S Threshdd X Critical X

h.85

Fnal Critical

Surm Level
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 42.026266 5753.836773 5795.863039
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 10.9 | PASS
26 cB Banchwickh
151
10+

Levelin dBm
=

-20
a0 :- 42.026 MHz l
5735 5740 5750 5760 5770 5780 5790 5500 5810 5815

Frequency in MHz

Bandwidth
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UNIFIED
w COMPLIANCE
LABORATORY

Spectrum I

o
A
Ref Level 10.00 dBm @ RBW 300 kHz
Att

30de  SWT 31.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

427 West 12800 South, Draper, UT 84020

0 dem

-10 dBm:

ol 4 4 g VNN
[ L ASTERI LAY 2 B
-20 dBm:

/ \
-30 dBm

-40 dBm fﬁ/ \
o lpngntind |

MJA b et g
AL g

-60 dem

70 dem

-80 dem

CF 5.775 GHz 533 pts Span 80.0 MHz
)i J QD %

Power Spectral Density (5775 MHz; 24.000 dBm; 40 MHz)
Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5774.125000 | 7.608 30.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

UNIFIED
w COMPLIANCE
LABORATORY

Fomwver Spectral Densiy

Levelin dBm

5780 5785 5740 5795

B7RG 57ED B7ES 5770 5775
Frequency in MHz

Lirrit L 2 FsD

Connector 1 Connectar 2 Sum Level

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 38.150000 0.500000 5755.975000 5794.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 7.0 | PASS
6 dB Banchvicth
107

Levelin dBm

5735 5740 5750 5760 5770 5780 57490 5300 5810 5§15

Frequency in MHz
Bandwidth
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UNIFIED
% COMPLIANCE
LABORATORY

Spectrum I

Ref Level 10.00 dBm @ RBW 100 kHz

Att 30dE  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

427 West 12800 South, Draper, UT 84020

(=

0 dem

-10 dBm:

-20 dBm:

J \
Y %

=0 ij W‘a +

-60 dem

-70 dBm

-80 dBm

CF 5.775 GHz 1600 pts

) ] i %

Span 80.0 MHz

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 40 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 38.500000 5755.750000 5794.250000
DUT Frequency Result
(MHz)
5775.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Benchwictth
20T
107 WMJ\«/\/J\/\A
5 o
©
£ T
?>J -10
(] J
.}
_20 4
_30 +
5735 5740 5750 5760 5770 5780 5790 5800 5810 5815
Freauency in MHz
Bandwidth
Spectrum | @
Ref Level 10.00 dBm & RBW 1 MHz
Att 30dB  SWT 11.4ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dBm \,—~/\'\
e T
-10 dBm / \
-20 dBm
-30 dBm / \
-40 dem
i S
-50 dBm
-60 dem
-70 dBm
-80 dem
CF 5.775 GHz 160 pts Span 80.0 MHz
)il ) Illilllll [
Date: 19.DEC.2024 00:44:00
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
6046.750000 -34.5 7.5 -27.0
6047.250000 -34.6 7.6 -27.0
5544.250000 -35.0 8.0 -27.0
5543.750000 -35.1 8.1 -27.0
5647.750000 -35.1 8.1 -27.0
5647.250000 -35.2 8.2 -27.0
5963.250000 -35.3 8.3 -27.0
6028.750000 -35.4 8.4 -27.0
5962.750000 -35.4 8.4 -27.0
5566.750000 -35.5 8.5 -27.0
6033.750000 -35.6 8.6 -27.0
5635.750000 -35.6 8.6 -27.0
5960.750000 -35.6 8.6 -27.0
5556.250000 -35.7 8.7 -27.0
5567.250000 -35.7 8.7 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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UNIFIED

COMPLIANCE 427 West 12800 South, Draper, UT 84020

\7

LABORATORY

0T

Levelin dBm

Spurious

5.55 5.6

b.65

b7 h.75

b8 h.85

5.9 5.95 B

6.05 6.1

547 &5
Frequency in GHz
Lirdt e Threshad X Critical X Fnal Critical Sum Level

Emission Bandwidth 26 dB (5795 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 41.726079 5773.986867 5815.712946
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 9.9 | PASS
26 cB Banchwickh
15T
10+
U =+

Levelin dBm
=

0y s |

h770 5780 5740 5300 5810 il b330 5§35

5756 5?;50
Frequency in MHz
Bandwidth
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w UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I mAz

Ref Level 10.00 dBm @ RBW 300 kHz

Att 30de  SWT 31.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dem

-10 dBm arl

-20 dBm:

/ \

-40 dBm: "J‘Jf \‘

g :

wt“uaMu"W N ALY
-60 dem

-70 dBm

-80 dBm

CF 5.795 GHz 533 pts

) ] i %

Span 80.0 MHz

Power Spectral Density (5795 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5795.000000 5794.125000 5.525 30.0 | PASS
Ports
Port State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

Fomwver Spectral Densiy

Levelin dBm

5800 5805 h810 5815

B775 5780 h785 5740 5795
Frequency in MHz

Lirrit L 2 FsD

Connector 1 Connectar 2 Sum Level

Minimum Emission Bandwidth 6 dB (5795 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 38.050000 0.500000 5775.925000 5813.975000
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 5.3 | PASS
6 dB Banchvicth
107

1 gl

Levelin dBm

5755 5760 h770 5780 5740 5300 5810 il b330 5§35

Frequency in MHz
Bandwidth
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum I

(=

Ref Level 10.00 dBm

SGL Count 200/200

@ RBW 100 kHz

Att 30de  SWT 94.7 ps @ VBW 300kHz Mode Auto FFT

@ 1Pk Max

0 dem

-10 dBm:

-20 dBm:

e

-30 dBm

-40 dBm: VJ.
-50 dBm

-60 dem

-70 dBm

-80 dBm

CF 5.795 GHz

1600 pts

)

Date: 19.DEC.2024 00:45:47

Span 80.0 MHz
A

Occupied Channel Bandwidth 99% (5795 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 38.500000 5775.750000 5814.250000
DUT Frequency Result
(MHz)
5795.000000 | PASS
99 %% Banchwictth

a0

10+

Levelin dBm

WW

5755 5760

5770 5780 57490 5800 5810 5820 h830 5835

Freauency in MHz
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UNIFIED
& COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Mode Auto FFT

Bandwidth
Spectrum I
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30 dB SWT 11.4 ps @ VBW 3 MHz
SGL Count 200/200
@ 1Pk Max
0 dBm
o T
-10 dBm /f\’
-20 dBem
-30 dBm /
-40 dem
\._/\/\_,_\/\/v-\/
-50 dBm
-60 dem:
-70 dBm
-80 dBm
CF 5.795 GHz 160 pts
Dat 1 24 102
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Span 80.0 MHz

Tx Spurious Emission (5795 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5795.000000 | PASS

Final measurements
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FIED

UNI
& COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Frequency
(MHz)

Limit
(dBm)

Margin
(dB)

Result

Level Pre level
Measurement (dBm)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5616.750000 -38.8 11.8 -27.0
5617.250000 -39.2 12.2 -27.0
5616.250000 -39.6 12.6 -27.0
5596.750000 -40.0 13.0 -27.0
5608.750000 -40.2 13.2 -27.0
5599.750000 -40.4 134 -27.0
5596.250000 -40.4 134 -27.0
5625.250000 -40.5 13.5 -27.0
5648.750000 -40.6 13.6 -27.0
5600.250000 -40.6 13.6 -27.0
5617.750000 -40.6 13.6 -27.0
5609.250000 -40.7 13.7 -27.0
5595.250000 -40.7 13.7 -27.0
5607.250000 -40.8 13.8 -27.0
5592.750000 -40.8 13.8 -27.0

Measurement Settings

Start Frequenc
(MHz)

y

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

Levelin dBm

Spurious

575 b8

h.85

5 1 5B 5.Bh 57 59 5.95 B 6.05 6.1
Freauency in GHz
Lirit R Threshdd X Critical X Final Crifical Surm Level
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&/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 85.500000 5732.250000 5817.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 13.9 | PASS
26 cB Banchwickh

a0 T

10+
& o
kel
£ T
© -0t
@ 4
-

_20 -

85.500 MHz |
_3D -
bB45 5720 5740 5760 5780 5800 5§20 5840 5§55

Frequency in MHz

Bandwidth
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UNIFIED
w COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum I mAz
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30de  SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dBm
-10 dBm /\f\_u”'\!‘/\—rv\"-"\ 'J\/\/JJ\\/\//-\'J\/‘/VMA nJ\J\A\

| il
-20 dBm:

-30 dBm / \
-40 dBm

»u;»f\f Welp ]
-50 dBm

-60 dem

-70 dBm

-80 dBm

CF 5.775 GHz

)

Date: 19.DEC.2024 00:46:4

Power Spectral Density (5775 MHz; 24.000 dBm; 80 MHz)

Result

Span 160.0 MHz

320 pts

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5774.125000 | 4.513 30.0 | PASS
Ports
Port | State
1 | used
2 | used
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

Fomwver Spectral Densiy

Levelin dBm

5770 5780 57490 5300 5810 5§15

Frequency in MHz

5735 5740 5750 5760

Lirrit L 2 FsD

Connector 1 Connectar 2 Sum Level

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 80 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 74.800000 0.500000 5736.525000 5811.325000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 6.3 | PASS
6 dB Banchvicth

i U

Levelin dBm

5760 5780 5300 hazd 5340 5355

Frequency in MHz

b7ed 5740

Bandwidth
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum I

Ref Level 10.00 dBm

(=

Att
SGL Count 200/200
@ 1Pk Max

@ RBW 100 kHz

30dE  SWT 189.5 ps @ VBW 300 kHz Mode Auto FFT

0 dem

-10 dBm:

-20 dBm:

-30 dBm

w T

-40 dBm:

-50 dBm .

-60 dem

70 dem

-80 dem

CF 5.775 GHz 3200 pts Span 160.0 MHz
J GIRRRREED wo

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 80 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 79.000000 5735.500000 5814.500000
DUT Frequency Result
(MHz)
5775.000000 | PASS
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UNIFIED
% Aoy 427 West 12800 South, Draper, UT 84020
99 22Bendwictth
T
20T
ol W\/‘\/»»\/J\”\ffw\v/\/\

Levelin dBm

b7ed

5740

5760

5780

5300

hazd

5340

5355

5695
Freauency in MHz
Bandwidth
Spectrum | @
Ref Level 10.00 dBm & RBW 2 MHz
Att 30de  SWT 16.9 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
e w’ R
e / /\Nm v\/\vq\/'\\
-20 dBm
-30 dBm ”/ \\ﬁ
=40 dBmy M hre N
-50 dBm
-60 dem
-70 dBm
-80 dem
CF 5.775 GHz 160 pts Span 160.0 MHz
)il ] GIRNRNERD wa
Date: 19.DEC.2024 00:47:57
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.69500 GHz 5.69500 GHz
Stop Frequency 5.85500 GHz 5.85500 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5928.250000 -27.3 0.3 -27.0
5627.750000 -27.7 0.7 -27.0
5928.750000 -27.9 0.9 -27.0
5924.750000 -27.7 0.9 -26.8
5925.250000 -28.0 1.0 -27.0
5923.250000 -27.0 1.3 -25.7
5628.250000 -28.3 1.3 -27.0
5927.750000 -28.5 15 -27.0
5925.750000 -28.6 1.6 -27.0
5647.750000 -28.7 17 -27.0
5649.750000 -28.8 1.8 -27.0
5627.250000 -28.8 1.8 -27.0
5648.250000 -28.9 1.9 -27.0
5649.250000 -29.1 2.1 -27.0
5924.250000 -28.6 2.1 -26.4
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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Spurious

0T

Levelin dBm

547 &5 A1 N 565 57 575 58 585 54 .95 G £.05 £.1
Frequency in GHz

Surn Lewvd

Lirrit [ Threshdd e Critical X Fnal Critical
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-- End of Report —
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